Parts Breakdowns Y A/

Tower CoNnTroL Box PARTs

NI Last Tower / Booster Combo Control Box — 22036

Item | NI Part #] Qty | Description
1 88001 1 Plate, Angle
2 88002 1 Plate, Base
3 72510 1 Gasket, Kit, Foam
4 88003 1 Plate, Vertical
5 938301 1 Terminal Strip
91043 2 | Screw, 8-32 x 3/4, Self-Tapping
6 40051 1 Contactor, 3-Pole, 40 Amp
91042 2 Screw, 8-32 x 3/8, Self-Tapping
93402 1 Suppressor, Arc
8 77005 1 Lug, Ground, Strip
91043 2 Screw, 8-32 x 3/4, Self-Tapping
9 89020 1 Plug, Dome
10 | 936122 1 Switch, Disconnect
11 89630 2 Relay, 120 VAC, SPDT
91042 2 Screw, 8-32 x 3/8, Self-Tapping
12 39006 2 Connector, Cord, w/ Jam Nut, 1/2"
13 39007 1 Connector, Cord, w/ Jam Nut, 1"
14 40009 1 Contactor, Reversing
91042 2 Screw, 8-32 x 3/8, Self-Tapping
15 93643 1 Switch, Pressure
16 24008 1 Bushing, Grommet

NI Control Box Cover
For All NI Tower Control Boxes

NI Part # | Description

90607 NI Cover, Control Box, complete with
| latches

Control Box Cover Components

Item | NI Part #] Qty | Description

1 73001 2 Latch
2 65115 4 Rivet (2 per latch)
3 45001 2 Decal, Danger

Control Box Cover,
complete with latches
90607
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